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Figure: Treatment Options for HIV-infected patients with TB

TREATMENT OPTIONS FOR HIV-INFECTED PATIENTS WITH TB'

Is the patient taking a Pl or NNRTI when diagnosed with TB?

Use ONE of the

If Pl or NNRTI is bei
SollouNig T giWonE: is being considered, can treatment

be delayed until after the 2-month intensive

TB treatment?
2 months INH, plssach

RIF, PZA, EMB then 4
months INH, RIF with
an EFV-based (nonPl)
regimen®

OR Use ONE of the following regimens:
. 2 months INH,
RET, PZA, EMB then 4
months INH, RBT®
Use IDV*, NFV*, AMP,
LPVIr, fos-AMP, TAZ,
TPVIr, NVP, or EFV

. 2 months INH, RIF, PZA, EMB then 4 months
INH, RBT®
Begin IDV', NFV*, AMP, LPV/r, fos-AMP, TAZ, TPVIr,
NVP, or EFV after 2™ month®

OR

UR 2 months INH, RIF, PZA, EMB then 4 months
«  gmonths INH INH, RIF
PZA, SMN. Use any PI Begin EFV-based (non-Pl) regimen after 2 month®
or NNRTI

Notes T

1. HIV-infecied patient with a CD4 count < 100 should recelve a dally regimen in the intensive phase and either daily or 3
fimes per week regimen in the continuation phase.
2 With RIF, EFV daily dosage may need to be increased to 800 mg.
3.RBT dosage and frequency vary depending on the Pl or NNRTI being used.
With EFV. RBT 450-600 mg daily or 500 mg 2 or 3 times per week (EFV dose is unchanged with RET).
‘With NVP: RBT 300 mg (either daily or 2 or' 3 times per week)
With 1DV, NFV, AMP, TAZ, or fos-AMF; RBT 150 mg daily or 300 mg 2 or 3 imes per week.
With LPVir and TPV RBT 150 mg 3 fimes per week. Other anti-TB drugs should be given daily in the intensive
phase for patients with a CD4 count < 100 calls.
4. With rifabutin: increase NFV to 1000 mg 3 imes/day or use standard BID dose.
increase IDV 1o 1000 mg 3 times/day.
5. There should be a 2 week washout period after the discontinuation of RIF and before starting a Pl or NNRTIL
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ANTIRETROVIRAL DRUG USE WITH RIFAMPIN AND RIFABUTIN ANTIRETROVIRAL DRUG USE WITH RIFAMPIN AND RIFABUTIN

Protease Inhibitors (Pls) Nucleoside Reverse Transcriptase Inhibitors (NRTIs)
Generic Name Brand Name  OK with rifampin? OK with rifabutin? Generic Name Brand Name OK with rifampin? OK with rifabutin?
amprenavir (AMP) Agenerase® no yes abacavir (ABC) Ziagen® yas yes
atazanavir (TAZ) Reyataz® no yes didanosine (ddl) Videx® yes yes
fos-amprenavir (fos-AMP) Lexiva® no yes emtricitabine (FTC)  Emtriva® yes yes
indinavir (IDV) Crixivan® no yes lamivudine (3TC) Epivir® yes yes
lopinavir/ritonavir (LPV/r)  Kaletra® no yes stavudine (d4T) Zerit® yes yes
nelfinavir (NFV) Viracept ® no yes tenofovir (TDF) Viread® yes yes
ritonavir (RTV) Norvir® £ yes zalcitabine (ddC) Hivid® yes yes
saquinavir (SQV) Invirase® no no zidovudine (AZT) Retrovir® yes yes
: : Fortovase® AZT+3TC Combivir® yes yes
tipranavir (TPV) Aptivus® L yes ABC+AZT+3TC Trizivir® yes yes
Non-nucleoside Reverse Transcriptase Inhibitors (NNRTIs) NEW YORK CITY DEPARTMENT OF HEALTH & MENTAL HYGIENE When antiretrovirals are used with rifabutin, the
Michael R. Bloomberg, Mayor dosage of the PI, NNRTI, and/or rifabutin may need

Generic Name Brand Name OK with rifampin? OK with rifabutin? Thomas R. Frieden, MD, MPH, Commissioner lo e adjusted. Pleaze:sa= figute/on thie.beck Tor

- , Bureau of Tuberculosis Corirol e o
delavirdine (DLV) Rescriptor® no no Education and Training gty o lipptiol
efavirenz (EFV) Sustiva® yes yes 105 *nyc.govihtml/doh/pdfitbitbanti.pdf
nevirapine (NVP) Viramune® - yes www.cdc.gov/nchstp/tbitb_hiv_drugs/toc.htm
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* Limited circumstances, refer lo our website



